



Fax: (323) 851-4445 Phone: (323) 851-4444 medmixnow.com

**RX FORM**

**PATIENT**

Name:		DOB:
Street Address:		
City:	State:	Zip:
Phone:	Email:	
Medication Allergies:		

Formulation	Form	Amt	Directions	Refills
Fenoprofen 400mg	Capsule	60	Take 1 capsule by mouth 2 times daily	1 / 2 / 4 / 6
Meloxicam 5mg	Capsule	30	Take 1 capsule once a day	1 / 2 / 4 / 6
Naproxen/Esomeprazole DR 500mg/20mg (VIMOVO)	Tablet	60	Take 1 tablet by mouth BID with food	1 / 2 / 4 / 6
Naproxen 500mg ER	Tablet	60	Take 1 tablet by mouth 2 times daily with food	1 / 2 / 4 / 6
Lofena Diclofenac Potassium 25mg	Tablet	60/120	Take 1 tablet PO BID/QID with food	1 / 2 / 4 / 6
Ketoprofen ER 200mg	Capsule	30/60	Take 1 capsule PO QD with food	1 / 2 / 4 / 6
Ibuprofen/ Famotidine 800mg/26.6mg (Duexis)	Tablet	90	Take 1 tablet PO BID with food	1 / 2 / 4 / 6
Cyclobenzaprine 7.5mg	Tablet	60/90	Take 1 tablet by mouth up to 3 times a day as needed for muscle spasms	1 / 2 / 4 / 6
Omeprazole/sodium bicarbonate 20/1100mg	Capsule	30	Take 1 capsule by mouth daily	1 / 2 / 4 / 6
Terocin - Lidocaine 4% Menthol 4%	Patch	30	Apply 1 patch topically 1-2 times daily. Do not exceed 3 patches per day.	1 / 2 / 4 / 6
Terocin - Methyl Slicylate 25% Menthol 10% Capacasin 0.025%	Lotion	120mL	Apply 3-4 gms to AA(s) 3-4 times daily (1 g=dime size)	1 / 2 / 4 / 6
Nulido 4% (Lidocaine/Menthols 4%/1%)	Gel	120mL	Apply 3-4 gms to AA(s) 3-4 times daily	1 / 2 / 4 / 6
Lidocaine Hcl 2.8% (Lidogel)	Gel	100g	Apply 3-4 gms to AA(s) 3-4 times daily	1 / 2 / 4 / 6
Lidocaine 5%	Ointment	100g	Apply 2-3 gms to AA(s) 3-4 times daily	1 / 2 / 4 / 6
Flurobiprofen 12% Cream	Cream	120g	Apply 3-4 gms to AA(s) 3-4 times daily	1 / 2 / 4 / 6
Gabapentin 10% Cream	Cream	120g	Apply 3-4 gms to AA(s) 3-4 times daily	1 / 2 / 4 / 6

**PRESCRIBER**

Name:		Phone:
Street Address:		
City:	State:	Zip:
Fax:	Email:	
State License #:	NPI #:	DEA #:

Prescriber Signature: \_\_\_\_\_

Date: \_\_\_\_\_